National Mission for Clean Ganga (NMCGQG)
Ministry of Jal Shakti,

River Development & Ganga Rejuvenation
Government of India

Development and Rehabilitation of Sewage
Treatment Plants and Associated Infrastructure
Under Hybrid Annuity Based PPP Mode at
Prayagraj, Uttar Pradesh

(LOA File Number: 50123/447/121, dated 10/11/2018)

Monthly Progress Report
of
Project Engineer
March 2023

rNAHAMI
TAAMME

WAL A=COM i adanl_ =

Executing Agency Funding Agency Project Engineer Concessionaire

Prayagraj Water Pvt. Ltd.,
GPCU, Uttar Pradesh Jal : i AECOM India Pyt Ltd, (oY Of ADANIEnterprise Ltd.
Nigam, Prayagraj, Uttar - 19/F, Bldg. 5-C, DLF Cyber
Ganga, Ministry of Water . ZRT)
Pradesh City, DLF Phase-lIl, Gurgaon, . .
[...]
Concessionaire is required to do the needful and submit reports timely at the start of

Page 13 of 26



each subsequent year of O&M.

c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in Schedule-
10 of CA.

d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule — 10 of Concession Agreement.

e) Quarterly report as per Part-G in Schedule-10 of CA.

f) Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA.

g) Procedure for recording & disposal of complaints.

h) Safety & Health Records. Incident reports must also be submitted along with action
plan.

i) Periodic reports from all facilities must be uploaded on Central Pollution Control
Board's Website.

j)  Scheduled Maintenance Program specifying the impact of Scheduled Maintenance
Periods on the Availability of each facility.

2.3 Recommendation’s

Some of the issues mentioned above are pending since long time and hence must be
rectified at the earliest for enhancing the efficiency of the STP.

Concessionaire must ensure satisfactory working of Online monitoring system &
transmit the data as per requirement.

All the maintenance jobs required for the observations made above must be done as
soon as possible to increase the efficiency of plant.

Permits must be used for all kind of maintenance jobs whether it is Preventive or
Corrective. Concessionaire to please ensure the same.

All the records must be provided as per the observations made above.

All logbooks must be filled timely and accurately.

Testing of samples must be done from outlet of PSTs also for checking the efficiency of
PSTs.

Concessionaire to please ensure that all the testing must be done as per the clause no.
1.7.9 of Part-G in Concession Agreement.

All the old material obtained due to rehabilitation works in various units must be stacked
properly at the identified part of the site and proper record must be maintained.

Itis recommended to follow proper safety measures during O&M, and it must be ensured
that workers must wear proper PPEs while doing work at Site.

More awareness trainings for workers must be given for encouraging them to use PPEs.

Page 14 of 26



3. KODRA STP AND ASSOCIATE INFRASTRUCTURE
3.1KPI Report

STP_Outlet
-~ BOD
30 70 —— cop
= £ ¢ — P8
©0 ©o —
§, E 1SS
o 20 o
o l J H g
@ ) / =
| ¥ 40°
10 30
Mar 5 Mar 12 Mar 19 Mar 26 Mar 5 Mar 12 Mar 19 Mar 26
2023 2023
7.7 30
7.6
= )
g 7.5 EO
T 74 a
AR
73
7.2
Mar 5 Mar 12 Mar 19 Mar 26 Mar 5 Mar 12 Mar 19 Mar 26
2023 2023

Source: Online analyzer,

* BOD in Mg/L, COD in Mg/L and TSS in Mg/L

Note: 1. Rectification of problem for variation in data is going on as calibration of multi parameter analyzer from OEM is in progress.
2. In the blank areas, data was not transfer due to some issue in router.

Page 15 of 26




kodra STP, 25 MLD STP at Prayagraj
INLET FLOW & QUALITY REPORT a anl
[Yally Feed
Cuantity
MLD pH BOD (mgh) Tss (meM | corrorm | FRC e
(Desiph-—
Diate 10 ML REMARKS
Iribot p F:::I 19: | pdnce) bkl _T?‘alrmaz 55| inlet m]:::::-. | ST W Facal
M MLD | (Design| (Design: | iDesiges) | 90 o= reliain. || iDesign ||| <sove || iDesign =] =Tt | Coliform

<) ESw | ==sp |PPEslen- =St mam| | A |aereron | oz mem | TSN | (209,00,000

= i el =5 i) L g ] mi =200 MPNgTS)
AT 30180 spwm | 7= 7 an 145 1% 4 &0 =0 12 MA 400 oz 14 53 100000 |Plant avadabaty w1005
pRT— ZEEED 18ER | 736 758 155 14 320 34 73 13 NA =00 o3 3331 1300000 |Fiet svalataity 100
FaTe——— =140 2874 | 7=1 751 190 EE, 312 36 == N A =0 oz 1434 700000 |Fiem svessmnny m 100
e s ZETED IETE | 73S 7= =5 T 304 &7 =o 15 HA S0 oz =1 H00000 | Plent avescbaty w100
FarTe—i IS0 Ty 73 7 2B 140 16 3% =1 =1 70 HA ) e I ET 100000 |Pew meamamary = 1005
B ka7 8570 =5 | 722 7 21 150 12 132 ) s 1= HA =) e FTET] 1400000 |Fimrs massnat, = 100%
T 73 nan snal | 737 71 14 13 TEl 5 s 18 NA &0 o= 71 1300000 |Plent sesllabley s 1005
= Mwr-T3 a0 pn | 72s 743 35 15 1 40 s 17 A 200 2 24 28 1700000 |Flent sveilabilty s 100%
S himr 23 I07E0 307E | 79 747 130 14 30a 35 754 1 HA =00 0z IAE 1400000 | Flart svailatality i 1005
10-Liar-Z3 I0EDO a0E 723 7.42 140 15 31 an I 1= A B0 03 I8 16 1300000  |Flen swailasiey w1005
=] 30220 o | 72 75 55 = Er 3& = 17 A o0 0z 1436 1700000  |Fiem svassoeny 106
1= thar =3 TS0 s | 72 7 &8 195 7 17 ™ =3 15 HA S0 o= =3 1900000 |Plent svesataty w100
13 Riae-TY Z9IED z515 | 7= 753 B0 18 = == Fer) 70 HA = oz PLE 1300000  |Plew sy = 1005
14 Atar T3 Zem0 2s3n | 735 7 pas 15 0 0 5 12 A agD oz 2ea1 1Tooo0n  [FPmrsassneey = 1005
15 Adar 730 070 3ors | 7; 724 InE 15 T a3 7=a 30 NA =0 e 3315 1400000 |Flent sesllabilry = 100%
16-LaarT1 ZE720 e | 7z 781 =0 13 31E 16 = 19 A EOD 2 34 3 1300000 |Plent sveilabilty s 100%
17-bdas =3 ZB410 41 | 7= 745 130 15 312 40 7E2 1 A =00 03 I4EL 1200000 |Flent seailatilit is 1005
TE-Niar-23 23750 2875 | 73 7586 145 14 334 Fr e 1= A B0 ] 1348 1300000 |Flart svalasaity . T00S
10-kiar- 3 Z5350 2135 | 73® 7= =5 T 0 0 P 1% A oD 0z 2448 1700000  |Fiem svassnary m 1005
T bdar =3 ZEIED zE= | 7= 723 190 16 % 5 = 1= HA S0 T 3415 HUoOn | |Fier avasanary w0
ZiAkaeT F00S0 Inm | 73 754 50 T, =0 3= 7HD 71 HA = e T3 EE 1700000 |Pies svadeary = 100%
22 Abar 71 035D x| 7 759 pax 1a 113 0 IEX 0 A oo oz 24 3p 1400000  |Fisnt sesdakdity s 100%
3 Adar-20 rE=D 27 722 752 140 15 ns 43 =3 13 A o o= PrET BEoneng [Pl susllatiie s 100%
E4-didar-T p=T) ey EET 748 35 17 I 6 o P MA FOD oz 211 1100000 | Flert sveilabillty . 100%
IS5 Lhee 33 ZBSED IEsA | 74 7E:1 130 11 11E 27 = 20 A FoD ' E] I4E5 1400000  |Flent sesilatdity is 100%
I0-Liar 23 ZEETO 2887 | 7= 747 155 1z 374 35 I 21 A 300 2 2318 1200000  |Flent svailsciey s T00S
tsar- ZTE140 2674 | 719 75 155 14 3132 0 == 17 A =0 03 ITa5a 00000 |Fiem svesstery m 100%
7= bhar- T3 7O 73 T3 7aG 190 Pt =0 x5 =a = HA &m0 T ZET 10000 | |Pient avasataty w100
fo e ZFsin IFr e TI% = Hs 15 = a0 m: 1= HA = E I3 38 17O0000 | |PimE moadesary = 1007
30 Aeer FSE30 SzE3 | 722 = pax 18 115 T L 15 HA ] ] Jenm 1300000 |Flert sesdahiity = 100%
A1 -Elme- 27y IEFSO IE TS FI? TE= e ic AN FT] b is LYY =] [ I J4 31 1300500 Fland sremllabuliry o= 1005

Awerags | ZNS5032 | ZBEA | 724 729 Y4177 | 1433 | 11354 | 4000 | ZT2EL Ty 1 TiA =45 1% 024 Z150 | 137036T.T4

Source: Logbook of Laboratory at Sewage Treatment Plant

Page 16 of 26




3.2 Action taken report

Month of Site Inspection

March 2023

Site Inspectors

clNoo AL

Mr. Surendra Singh Parmar, PM-I, UPJN.

Ms. Shilpa, AE, UPJN.

Mr. Narendra, JE, UPJN.

Mr. Gaurav Gupta, AECOM.

Mr. Sudhir Kumar Tomar, AECOM.
Mr. Rahul Azaad, PWPL.

Mr. Rajan, PWPL.

Place(s) of Inspection

25 MLD STP at Kodra, Prayagraj
25 MLD MPS at Kodra, Prayagraj

Visit was done on 27" Feb 2023, 4" March 2023, 13" March 2023, 18" March 2023, and
following observations were made after action taken by Concessionaire on Feb.23 month
recommendation given by Project Engineer.

e Status of Availability:

S. No. Facility Name Actual Flow Pumped /Received at
Facility (MLD)
1 Kodra STP 28.76 10 32.08
2 Kodra MPS 28.76 10 32.08
Note: 1) Source for above data is Register for flow record of STP & MPS.

e Status of KPlIs:

S. No. | Parameter Name Design Value Parameter Value
1 BOD - Effluent <20 mg/l 13 to 16 mg/I
2 TSS - Effluent <30 mg/l 17 to 21 mg/l
3 pH — Effluent 6.5-9.0 7.41t07.58
4 Fecal coliform —Effluent | <= 1000 MPN/100 ml | 400 to 700 MPN/100 mli
5 Consistency - Sludge >20 % 23.3110 24.63%
6 Fecal Coliform - Sludge | < 20,00,000 | 1200000 to 1700000
MPN/gTS MPN/gTS
Note: 1) Source for above data is Register for Laboratory of STP.

e Status of Energy Consumption:

S. No. Facility Name Actual Energy Consumption
(KWH/MLD)
1 Kodra STP 84.20to0 100.65
2 Kodra Associated Infrastructure 94.28 to 104.31
Note: 1) Source for above data is Register for Power Consumption Record of STP.

Page 17 of 26



Status of various units & records at site after action taken by Concessionaire on

Feb.23month recommendation given by Project Engineer.

No oA

10.
. All Aeration blowers are working.
12.
13.

11

14

19.

20.

21.

22.

Latest SCADA reports regarding KPIs for all STPs were checked to evaluate the
performance of multiparameter analyzer at outlet and it was found that the said SCADA
reports are almost stabilized as the values are recorded at an interval of 1 hour.

Variation can be seen in between recorded values of KPIs in laboratory and recorded
values of KPIsin SCADA reports of inlet analyzers which are more than the prescribed limit
given in 'Guidelines for Online Continuous Effluent Monitoring Systems (OCEMS)' by
Central Pollution Control Board. For the rectifications of the problem, Concessionaire
have informed that they are in process of replacing the current online analyzers at inlet
with new ones. This is a long-term pending issue hence Concessionaire is required to do
the needful at the earliest as per commitment given by them. Data transfer from online
analyzer at the outlet of STP to CPCB servers is in progress.

Data transfer from online analyzer at the outlet of STP to CPCB servers is in progress. By
studying the graph available at the online portal, it was found that sudden spikes/drops
can be seen in the graphs available at the online portal which is fundamentally not correct.
These types of incidents have been observed in past also. Concessionaire is required to
rectify these problems.

Flowmeter at inlet of STP is working.

Flowmeter at outlet of STP is working.

Both grit removal unit are working.

Both Mechanical Fine Screens at PTU are working. Though the screens are running in
auto mode through timer, differential level sensors must also be made operational for
running mechanical screens more efficiently through level difference during peak and
lean period.

All Biotowers are working. Small amount of plastic waste is reaching the biotowers which
must be rectified by doing overhauling of mechanical screens at PTU.

All Aeration tanks are working.

Both DO Analyzer are not working at outlet of aeration tanks.

All Centrifuges are in working condition.
Drainage system must be provided near the sludge collection area of dewatering system
for avoiding sludge accumulation.

. All Sludge Recirculation Pumps are working.
15.
16.
17.
18.

Both Centrifuge Feed Pumps are working.

Both Secondary Clarifiers are working.

Thickener unit is working.

Both Chlorine Dosing Systems are working. Residual chlorine in effluent was found to be
around 0.2 to 0.3 mg/I.

Current chlorine analyzer for the effluent is not giving correct values. Installation of new
chlorine analyzers is pending.

It is continuously observed that dewatered sludge is being dumped inside the plant.
Concessionaire is required to dump the dewatered sludge in the place given by UPJN.
There is variation in recorded values of flow from inlet flowmeter at Kodra STP and outlet
flowmeter of Kodra STP, please rectify the problem.

One Mechanical coarse Screens at MPS is working. One Mechanical coarse Screens is
under maintenance Though the screens are running in auto mode through timer,

Page 18 of 26



23.

24,

25.
26.

27.

28.
29.

30.

differential level sensors must also be made operational for running mechanical screens
more efficiently through level difference during peak and lean period.

At Kodra MPS, all 6 pumps are OK for operation. Pressure transmitter is not installed in
common header line of pumps yet. Also, pumps must be kept in auto mode so that they
can start & stop on the basis of level in the sump.

At Kodra MPS, it is suggested to rectify problems in old pumps also so that they be used
in emergency situation. Currently, all old pumps are not in working condition.
Landscaping of site must be improved; it needs to be made better.

As already discussed, all the waste material obtained during Rehabilitation Works must
be removed from the site as per point (h) in clause 8.8 of Concession Agreement.

As per Clause no. 1.6 & 1.7.1 of Concession Agreement, Computer Maintenance
Management System (CMMS) must be implemented at all Sites. This is not started yet,
Concessionaire to please do the needful.

Installation of Public Address System is done but its commissioning is not completed yet.
Painting of units in the STP is completed from outside. It is suggested to start the painting
work for all units from inside also.

Since COD is announced on 01.11.2020 for all Package - Ill facilities hence
Concessionaire is required to implement following documents as per Clause no. 9 & Part-
G in Schedule - 10 of Concession Agreement at the earliest:

a) Portable samplers must be provided to collect composite samples for monitoring
from inlet and outlet of STP as per clause no. 1.3.1 in Part-E of Schedule-10 of CA.
Also, all the instruments as mentioned in Table-3 given in clause no. 1.3.1 in Part-E of
Schedule-10 of CA must be maintained in the laboratory.

b) Calibration for field instruments like multiparameter analyzer at inlet, outlet flowmeter,
DO analyzers, level transmitter is not carried out yet. Calibration for lab instruments is
completed but reports are not submitted yet. It is again reiterated that as per clause
no. 9.8 (a)(viii) of Concession Agreement, “The meters/devices shall be calibrated at
the start of the relevant O&M Period and then at the start of each subsequent year
during the relevant O&M Period in accordance with Good Industry Practices and the
meters/devices shall be jointly tested by the Jal Nigam and the Concessionaire to
ensure the accuracy of the meters installed by the Concessionaire”. Hence,
Concessionaire is required to do the needful and submit reports timely at the start of
each subsequent year of O&M.

c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in Schedule-
10 of CA.

d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule — 10 of Concession Agreement.

e) Quarterly report as per Part-G in Schedule-10 of CA.

f)  Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA.

g) Procedure for recording & disposal of complaints.

h) Safety & Health Records. Incident reports must also be submitted along with action
plan.

i) Periodic reports from all facilities must be uploaded on Central Pollution Control
Board's Website.

j)  Scheduled Maintenance Program specifying the impact of Scheduled Maintenance
Periods on the Availability of each facility.

Page 19 of 26



3.3 Recommendation’s

Some of the issues mentioned above are pending since long time and hence must be
rectified at the earliest for enhancing the efficiency of the STP.

Concessionaire must ensure satisfactory working of Online monitoring system & transmit
the data as per requirement.

All the maintenance jobs required for the observations made above must be done as soon
as possible to increase the efficiency of plant.

Permits must be used for all kind of maintenance jobs whether it is Preventive or Corrective.
Concessionaire to please ensure the same.

All the records must be provided as per the observations made above.

All logbooks must be filled timely and accurately.

Testing of samples must be done from outlet of PSTs also for checking the efficiency of
PSTs.

Concessionaire to please ensure that all the testing must be done as per the clause no. 1.7.9
of Part-G in Concession Agreement.

All the old material obtained due to rehabilitation works in various units must be stacked
properly at the identified part of the site and proper record must be maintained.

It is recommended to follow proper safety measures during O&M, and it must be ensured
that workers must wear proper PPEs while doing work at Site.

Page 20 of 26



4. PONGHAT STP AND ASSOCIATE INFRASTRUCTURE
4.1 KPI Report

STP_Outlet
50 — BOD
—— COD
. —~ 80 P
= 40 S PH
E g ——Tss
(a] [a]
o ¥ 0 &0 u |
o ]
ZOWWMJLMJ RVAVAVEN "l A |
AT NS AN ‘ / - LN "“‘ i
Prias.
Mar5 Mar 12 Mar 19 Mar 26 Mar 5 Mar 12 Mar 19 Mar 26
2023 2023
7.6
400
7. —_
. 5 = 300
3 o o)
a E
T 74 ! v 200
o 7l
i
73 100 i | |
o
Mar 5 Mar 12 Mar 19 Mar 26 Mar 5 Mar 12 Mar 19 Mar 26
2023 2023

Source: Online analyzer,

* BOD in Mg/L, COD in Mg/L and TSS in Mg/L

Note: 1. Rectification of problem for variation in data is going on as calibration of multi parameter analyzer from OEM s in progress.